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®
Assembly: Flold_parte 1 GE_O

Pos Code Description NOTE Q.
1 GB5783-86/M12x30 Bolt M12x30 2
2 GB93-87-12 Spring lock washer 12 5
3 GB889-86-M12 Locking nut M12 5
4 RK120.018 Bracket weldment 120 1
4 RK160.018 Bracket weldment 160 1
4 RK90.018 Bracket weldment 90 1
5 GB97.1-85/12 Plain washer 12 6
6 GB5782-86/M12x50 Bolt M12x50 2
7 RK120.108 Link plate 2
8 GB5782-86/M12x110 Bolt M12x110 1
9 SL140.00.109 Bolt Lower Pin 2
10 GB93-87-24 Wahser 24 2
11 GB889-86-M24 Nut M24 2
12 RK120.013 Deck weldment 120 1
12 RK160.013 Deck weldment 160 1
12 RK90.013 Deck weldment 90 1
13 RK120.014 Inner lining panel(120) 1
13 RK160.014 Inner lining panel(160) 1
13 RK90.014 Inner lining panel(90) 1
14 GB889-86-M8 Locking nut M8 3
15  GB93-87-8 Spring lock washer 8 3
16 GB97.1-85 Plain washer 6
17  GB5783-86/M8x20 Bolt M8x20 3
18  GB5782-86/M10x45 Bolt M10x45 2
19  GB93-87-10 Spring lock washer 10 5
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®
Assembly: Flold_parte 1 GE_O

Pos Code Description NOTE Q.
20  GB889-86-M10 Locking nut M10 5
21 RK120.015 Hose pipeline L=2000 2
22  (GB889-86-M20 Nut 20 2
23 GB93-87-20 Spring lock washer 20 2
24 RK120.016 Box Grass closet (120) 0
24 RK160.016 Box Grass closet (160) 0
24 RK90.016 Box Grass closet (90) 1
25 RK120.022 Cylinder FL 1
26  GB5782-86/M10x120 Bolt M10x120 3
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®
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Pos Code Description NOTE Q.
1 RK120.113 Big pulley(FL 90/120) 170mm Type A 1
2 GB/1154-17.40 BELT B 40 (1020Li) 2
3 GB70-85 Hex.head bolt M6x25 16
4 GB93-87-6 Spring lock washer 6 16
5 RK120.112 Inner swellable sleeve 2
6 GB6170-86-M12 Nut M12 2
7 RK120.111 Outer swellable sleeve 2
8 RK120.023 Swelling ring 1
9 RK120.019 Gear box assembly 120 1
9 RK160.019 Gear box assembly 160 1
9  RK90.019 Gear box assembly 90 1
10 EF100.00.112 Guard Shade 1
11 GB5783-86/M10x40 Bolt M10X40 2
12 GB5782-86/M10x45 Bolt M10x45 2
13 GB5783-86/M12x30 Bolt M12x30 9
14 GB93-87-12 Spring lock washer 12 15
15  GB97.1-85 Plain washer 9
16 GB7810-87-90207 Bearing 90207 2
17 RK120.020 Blade axle 120 1
17 RK160.020 Blade axle 160 1
17 RK90.020 Blade axle 90 1
18 GB889-86-M10 Locking nut M10 8
19  GB93-87-10 Spring lock washer 10 8
20 RK120.024 Swelling plate 2
21 GB97.1-85/10 Plain washer 10 2

GEO Italy S.R.L.

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT




Machine: FL 2009 2011

Assembly: Flold_parte 2

Pos Code Description NOTE Q.
22  GB13871-94-55x80x8 Oil seal FB55x80x8 1
23 GB1152-89/M8X1 Grease nipple M8 2
24  RK120.109.2 Spacer lower for Pulley 2 grooves 1
24 RK120.109.3 Spacer lower for Pulley 3 grooves 1
25 GB5782-86/M10x90 Bolt M10x90 1
26 GB96-85-10 Plain washer 10 1
27 RK120.021 Pulley cover (GK) 1
28 RK120.110 Small pulley(FL 90/120) 120mm Type A 1
29 RK120.105 Block plate 1
30  GB889-86-M12 Locking nut M12 30
31 RK120.106 Wheel support 2
32  GB7810-87-90205 Bearing 90205 2
33  GB5783-86/M12x25 Bolt M12x25 4
34  RK120.017 ROLLER WELDMENT 120 1
34 RK160.017 ROLLER WELDMENT 160 1
34  RK90.017 ROLLER WELDMENT 90 1
35 GB5782-86/M12x45 Bolt M12x45 2
36 EF.100.00.103 Spacer 12 56
37  EF.100.00.102 Blade @ 12 24
37  EF.100.00.107 Hammer @12 24
38  GB5782-86/M12x80 Bolt M12x80 28
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Machine: FL 2009 2011

®
Assembly: Flold_parte 3 GE—O

Pos Code Description NOTE Q.

1 GB5782-86/M12x120 Bolt M12x120 2
2 GB96-85-12 Plain washer 12 4
3 FM120.00.120 Nylon Sleeve 4
4 FM120.00.018 Wheel 2
5 GB93-87-12 Spring lock washer 12 2
6 GB889-86-M12 Locking nut M12 2
7 RK120.104 board(120)(L=1195) 1
7 RK160.104 board(160)(L=1595) 1
7 RK90.104 board(90)(L=895) 1
8 RK120.103 press plate(120) (L=1195) 1
8  RK160.103 press plate(160)(L=1595) 1
8 RK90.103 press plate(90) (L=895) 1
9 GB5783-86/M6x25 Bolt M6x25 6
10  GB97.1-85/6 Plain washer 6 12
11 GB93-87-6 Spring lock washer 6 6
12 GB6170-86-M6 Nut M6 6
13 GB889-86-M10 Locking nut M10 4
14 GB93-87-10 Spring lock washer 10 4
15  GB97.1-85/10 Plain washer 10 8
16 RK120.102 Wheel support connecting tube 2
17 GB5782-86/M10x65 Bolt M10X65 2
18  GB5782-86/M10x60 Bolt M10x60 2
19 200.56.011 Lock pin 2
20  RK120.101 Adjusting ring 4
21 GB1152-89/M6 Grease nipple M6 2
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Pos Code Description NOTE Q.
22 RK120.011 Wheel bracket 2
23 RK120.012 Wheel fork 2
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